
WASTEWATER 
MASTER PLAN 

 
 
 
 
 

Prepared for: 
Spanish Fork City 

 
 

 
 
 
 

Prepared by: 
 
 

 
 
 

154 East 14000 South 
Draper, Utah  84020 

 
 
 
 

May 2012 
 

Project No.  204-10-03 





2011 WASTEWATER MASTER PLAN 
 

BOWEN, COLLINS & ASSOCIATES i SPANISH FORK CITY 

TABLE OF CONTENTS 
 
 Page No. 
 
Chapter 1 – Introduction and Background .................................................................... 1-1 
Introduction .................................................................................................................................. 1-1 
Background .................................................................................................................................. 1-1 
[...]
conveying flow to the Industrial Lift Station.  A new sewer main to the west should also be 
constructed to service the industrial area.  Because of the wide variations in potential industrial 
wastewater use, this project should be re-evaluated as industrial development occurs.This 
improvement resolves deficiency B2 as noted in Chapter 5.   
 
5–1550 West Sewer Trunk 
 
A combination of 24-inch and 30-inch sewer mains will be needed to service areas along 1550 
West and other areas in the southeast portion of Spanish Fork City.  The Spanish Fields lift 
station should also be redirected through a new force main into this new main.  The existing 
sewer mains along 630 West were not constructed to accommodate the build-out flows that may 



2011 WASTEWATER MASTER PLAN 
 

BOWEN, COLLINS & ASSOCIATES 6-3 SPANISH FORK CITY 

contribute to the Spanish Fields lift station.  Sending the Spanish Fields lift station flows to a 
new sewer main will eliminate deficiency B4 as noted in Chapter 5.   
 
6–Canyon Road Diversion/Interceptor 
 
A new 8-inch interceptor and diversion at the intersection of 1400 East and Canyon Road will be 
needed to divert some flow from Canyon Road northwest.  This project will eliminate deficiency 
B5 as noted in Chapter 5 and will provide some additional flexibility in operation of the 
collection system. 
 
7–Southwest Sewer Lift Station and Sewer Mains 
 
A combination of sewer main sizes will be needed to service areas near Salem City at the 
Southwest corner of Spanish Fork City.  A new lift station will be required at the southwest end 
of the City that will pump through a force main to cross the Spanish Fork River and discharge 
into the 1550 West Sewer Trunk (Project No. 5 above).  During pre-design of this collection 
area, consideration should be given to determine if multiple lift stations will be required and/or if 
multiple force mains are needed to provide adequate velocities and minimize dynamic head for 
various stages of development. 
 
8–8800 South Sewer Trunk 
 
A combination of 8-inch to 12-inch sewer mains will be needed to service areas at the very south 
end of Spanish Fork City.   
 
9–Airport Sewer Main and Lift Station 
 
Based on available topography, a new lift station will be needed near the airport at approximately 
1100 West (using Spanish Fork addresses) along with associated gravity and force mains.  Based 
on the current general plan, this lift station should be sized to accommodate a peak flow of 
approximately 600 gpm. 
 
10–1450 North Sewer Main 
 
A new 8-inch main along 1450 North from approximately 800 East to 1600 East will be needed 
to service future development. 
 
11–Jail Lift Station Upgrade 
 
Based on estimates of flow, the Jail Lift Station is approaching the limits of its existing pump 
capacity.  Because there is a significant amount of developable land that may flow to this lift 
station, City personnel should conduct flow monitoring upstream of the lift station to verify the 
existing flow to capacity ratio and survey nearby land owners to determine if there is near term 
development planned.   
 
  



2011 WASTEWATER MASTER PLAN 
 

BOWEN, COLLINS & ASSOCIATES 6-4 SPANISH FORK CITY 

12–Industrial Lift Station 
 
Because there is a significant amount of developable land that may flow to this lift station, City 
personnel should conduct flow monitoring upstream of the lift station to verify the existing flow 
to capacity ratio.   
 
13 – West Lift Station 
 
At build-out, the sewer main that the Spanish Fields Lift Station currently discharges to will not 
have sufficient capacity to accommodate all of the flows that may develop within the Spanish 
Fields tributary area.  To prevent the downstream main from exceeding its design capacity, a 
new lift station and force main should be constructed to collect areas west of the Spanish Fields 
lift station and pump to the proposed 1550 West Sewer Trunk (Improvement 5 above).  City 
personnel should periodically monitor flows to the Spanish Fields Lift Station to ensure flows are 
not approaching its available capacity.   
 
14 – 1600 North, 300 West to Main 
 
A new 36-inch sewer main should be constructed to eliminate the potential bottleneck along this 
stretch of sewer main.  Because the existing pipe is borderline adequate for projected flows, flow 
monitoring should be conducted to verify the necessity of this project.  This improvement 
resolves deficiency B6 as noted in Chapter 5.   
 
PROJECT COSTS 
 
Tables 6-1 shows the estimated project costs for the improvements recommended above.  All 
costs shown are in 2011 dollars.Only Project 1.1 and 2.2listed in Table 6-1 (below) will be 
needed to resolve existing deficiencies. The remaining projects will be needed to resolve 
potential deficiencies arising from future growth.  The timing of the following projects will 
therefore depend on the timing of future development. 
 
  



2011 WASTEWATER MASTER PLAN 
 

BOWEN, COLLINS & ASSOCIATES 6-5 SPANISH FORK CITY 

Table 6-1 
Recommended Collection System Improvements 

 

Project 
No. Project Name Diameter Length 

Design 
Flow 
(gpm) 

Service 
ERUs 

Percent 
Attributable 

to Future 
Growth 

Total Cost 
in 2011 
Dollars 

1.1 
200 East 36-inch Sewer 
Trunk 36 1,285 7,650   99 $976,000 

1.2 Williams Lane 24-inch 24 1,301 
  

100 $578,000 
Project 1 Total  $1,554,000 

2.1 1850 N to Main 30 1,471 
  

100 $845,000 
2.2 Redundant Siphon NA NA 

  
60 $115,000 

Project 2 Total $960,000 

3.1 
Mapleton-Spanish Fork 
Trunk 21 11,406 

  
100 $4,784,000 

3.2  18 4,005 
  

100 $1,579,000 
3.3  15 502 

  
100 $169,000 

3.4  12 2,651 
  

100 $842,000 
Project 3 Total  $7,374,000 

4.1 
Main St Industrial 
Trunk 12 5,376 1,440 720 100 $1,707,000 

5.1 1550 West Sewer Trunk 30 11,064 3,400 9,500 100 $6,350,000 

6.1 
Canyon Road 
Diversion/Interceptor 8 69 400 400 100 $20,000 

7.1 Southwest Force Main 15 15,208 2200 5500 100 $3,901,000 
7.2  24 4,000 1,200 2127 100 $1,777,000 
7.3  15 5,881 950 1683.875 100 $1,977,000 
7.4  10 16,224 -- -- 100 $4,886,000 
7.5 Southwest Lift Station     2,200 

 
100 $1,780,000 

Project 7 Total  $14,321,000 

8.1 
8800 South Sewer 
Trunk 12 5,970 620 620 100 $1,895,000 

8.2  10 7,751 620 620 100 $2,334,000 
8.3  8 12,047 310 310 100 $3,432,000 

Project 8 Total  $7,661,000 

9.1 
Airport Gravity Sewer 
Main  10 7,587 600 500 100 $2,285,000 

9.2 Force main 8 8,972 600 600 100 $2,556,000 
9.3 Airport Lift Station     600   100 $570,000 

Project 9 Total  $5,411,000 
10.1 1450 North Sewer Main 8 5,197 530 530 100 $1,481,000 
11.1a Jail Lift Station     1,021   100 $970,000 
12.1a Industrial Lift Station     912   100 $860,000 
13.1 West  Lift Station     600 800 100 $800,000 
13.2 West Force Main 8 5,971 600 800 100 $1,701,000 

Project 13 Total  $2,501,000 

14.1 
1600 North, 300 West 
to Main 36 1,512 5700   100 $1,148,000 

Total Project Costs  $52,318,000 
acosts shown for these lift stations are replacement costs.  Early projects will likely be much less and consist of minor repairs or 
upgrades to pumps.   



2011 WASTEWATER MASTER PLAN 
 

BOWEN, COLLINS & ASSOCIATES 6-6 SPANISH FORK CITY 

UNIT COSTS 
 
Many of the projects identified in Table 6-1 will be constructed in undeveloped areas.  The City 
normally requires developers to install 8-inch diameter pipes.  However, where capital projects 
are constructed through developing areas, it is recommended that the City require developers to 
install the larger pipe size(s) recommended by the model in the master plan.  Developers should 
be reimbursed for the difference between the larger pipe cost and the cost of the 8-inch sewer 
main.  Reimbursement for growth related capacity above 8-inch is listed in Table 6-2.  Unit price 
costs are shown in 2011 dollars based on the July 2011 Engineering News Record (ENR) 
Construction Index value.  Note that these costs may be updated on annual basis using the ratio 
of the current ENR Index value to the July 2011 ENR Index value. 
 

Table 6-2 
Construction Cost Estimates for Sewer Pipe 

Pipe Diameter 
(in) 

Cost 
per 

Lineal 
Foot 

% 
Growth 
Related

8 $189  0% 
10 $196  3% 
12 $203  7% 
15 $236  20% 
18 $270  30% 
21 $304  38% 
24 $338  44% 
30 $432  56% 
36 $594  68% 
42 $756  75% 
48 $878  78% 

 



2011 WASTEWATER MASTER PLAN 
 

AQUA ENGINEERING 7-1 SPANISH FORK CITY 

CHAPTER 7 
WASTEWATER TREATMENT PLANT SYSTEM IMPROVEMENTS 

 
Spanish Fork City retained Aqua Engineering to prepare a facility plan for the Spanish Fork City 
WWTP.  Note that the WWTP facility plan was prepared independently from the scope of work 
performed by Bowen Collins & Associates.  BC&A made minor clerical corrections and Spanish 
Fork City personnel provided some effluent requirement corrections to the Aqua facility plan.  
The purpose of this chapter is to provide background for the WWTP and discuss Aqua’s 
recommended WWTP system improvements, their costs, and timing of implementation. 
 
WWTP HISTORY 
 
The WWTP services most of Mapleton City and all of Spanish Fork City.  Currently the 
ownership of the treatment facility is split between the two Cities with Spanish fork owning 77% 
and Mapleton owning 23% of the capacity in the treatment facility.  As upgrades are made at the 
facility the financial requirements for the projects are split between the two Cities according to 
the capacity split.      
 
The original wastewater treatment plant was constructed in 1956.  The original treatment facility 
consisted of a headworks, a primary clarifier, rock trickling filter, secondary clarifier and two 
anaerobic digesters.   The design capacity of the original facility was 1.8 MGD.  In 1987 the plan 
was upgraded through a series of projects that included a new headworks, primary clarifier, 
plastic media trickling filter, secondary clarifier, and an additional digester.  The design capacity 
of the upgraded facility is 5.0 MGD. 
 
In 1996 there was a permit change that required a dechlorination system.  Sodium bisulfate was 
added to the system along with the equipment to inject it into the end of the chlorine contact 
basin.  In 1998 a small upgrade was completed which expanded the chlorine contact basin.  This 
expansion allowed half of the basin to be shut down for cleaning while the new basin could 
continue to allow for contact time prior to discharge.  In addition, at that time the primary sludge 
pumps were also replaced. 
 
In 2002 a new sludge dewatering facility was added to the treatment facility. This included a new 
2 meter belt press and a dewatering building used to house the equipment.  The headworks were 
also upgraded with two new step screens and washpactors. 
 
In 2003 a new STM Aerotor basin and a 90-foot final clarifier were added to the treatment 
system.  The original rock trickling filter was abandoned due to a concrete failure at the 
distributor arm connection.  In addition the permit was changed to include an ammonia limit 
which reduced the biological capacity of the existing system.  The new biological process 
replaced the old rock trickling filter and gave the facility the ability to treat for ammonia.  
However, even with these additions the design capacity of the treatment facility was reduced to 
4.9 MGD because of the new permit requirements. 
 
In 2006 an additional STM Aerotor basin was added to the treatment facility along with a 
thickener facility.  In addition, one of the old secondary clarifiers was converted to a primary 
clarifier. This conversion required a new pumping station for the clarifier.  This upgrade 
increased the design flow to 6MGD 
 



2011 WASTEWATER MASTER PLAN 
 

AQUA ENGINEERING 7-2 SPANISH FORK CITY 

In 2009 a new 50-foot digester was installed.  It was installed to better treat the biosolids in the 
treatment system and the design flow is currently 6MGD. 
 
Design Parameters 
 
Flow: 
Spanish Fork – 123 gal/capita/day 
Mapleton – 71 gal/capita/day 
 
BOD: 
Spanish Fork – 0.17 lb/capita/day 
Mapleton – 0.17 lb/capita/day 
 
Facility Average Concentrations: 
BOD – 180 mg/l 
TSS – 180 mg/l 
TKN – 40 mg/l 
 
Design Loadings 
BOD – 9007 lb/day 
TSS – 9007 lb/day 
 
Effluent Requirements: 
 
BOD – 25 mg/l 
TSS – 25 mg/l 
E-Coli – 30 Day Average: 126 MPN/100 ml 
E-Coli – 70 Day Average: 157 MPN/100 ml 
Dissolved Oxygen – 4.8 mg/l 
Ammonia – Nitrogen – 18 mg/l 
pH – 6.5-9.0 
 
WASTEWATER TREATMENT PLANT FACILITY IMPROVEMENTS 
 
There are three main projects planned for the future which will expand the facility to a total 
capacity of 8MGD.  However, the City will eventually contribute to the construction of a 
regional treatment facility and has already begun encumbering funds to purchase land 
(approximately $820,000 as of FYE2011).  Estimated funding for future land purchases is 
estimated to be approximately $1.3 million by Fiscal Year 2018.   
 
Project 1 
 
Primary Mechanism Replacement.  The mechanism in the old primary clarifier is 30 years old 
and it has lasted beyond its anticipated life expectancy.  The concrete tank is still in functional 
shape; therefore, removing the existing mechanism and installing a new mechanism will extend 
the life of this unit process. Replacing the mechanism will not expand the capacity of the facility.  
However, it will prevent the facility from losing existing capacity that it already has.   
 



2011 WASTEWATER MASTER PLAN 
 

AQUA ENGINEERING 7-3 SPANISH FORK CITY 

Install Snail Removal System.  This part of the project is intended to remove the snails that are 
growing on the trickling filter before they can accumulate in the STM Aerotor basins and 
digesters.  As the snails accumulate in those structures they reduce the treatment capacity of each 
of the processes.  Snail removal would not be necessary if the trickling filter was removed from 
the process.  However, this project will extend the life of the treatment facility into the future and 
get as much life out of the existing trickling filter as possible. 
 
Install New Automatic Transfer Switch on Backup Generator.  The existing transfer switch 
is getting old and repair parts are no longer available for repairs.  It is assumed that the 
installation of a new transfer switch will occur in the near future.  This could be easily done as a 
maintenance project if it is found necessary to replace the switch instead of making it part of 
another project. 
 
Convert Chlorine Contact Basin to UV Disinfection.  Installing UV disinfection is a change 
from the current chlorination process used for disinfection.  The driver for this is related to 
changes in water quality standards.  This will be discussed further below.  UV systems have 
become more reliable and efficient over the last few years and it is a better solution than 
dechlorination.  With the risk management plan requirements to store gaseous chlorine and sulfur 
dioxide most wastewater systems are going to UV for disinfection.  This will eliminate the need 
for a risk management plan at the treatment facility.  The cost includes all the lights necessary for 
the ultimate design flow of 8MGD. 
 
Project 2 
 
New STM Aerotor.  New STM Aerotor - This includes the installation of a new aeration basin 
that will expand the biological capacity of the treatment facility.  This new basin will allow the 
organic loading to the treatment facility to meet the loading required from a design flow of 
8MGD. 
 
90-Foot Final Clarifier.  A new clarifier is required to handle the additional hydraulic flow 
allowed by the addition of the biological process. This clarifier is paired with the new STM 
Aerotor to settle the solids. 
 
Headworks Upgrade.  This upgrade is required to allow for the additional flow in the facility.  
New screens that will allow the additional hydraulic capacity will be required.  It is anticipated 
that the existing screens will have had a full service life at this point in time.  If the screens need 
to be replaced prior to this project, they should be sized for the larger design flow. 
 
Remove Old Trickling Filter.  The old rock trickling filter is not functioning.  Some of the wall 
and rocks have been removed but it needs to be completely removed from the facility. Removing 
this old abandoned structure will help clean up the site.   
 
Project 3 
 
Replace Existing Trickling Filter with STM Aerotor.  It is anticipated that the trickling filter 
will need major renovation in the future to allow it to function.  Currently it will not remove 
nitrogen as well as the STM aerotor processes.  Snails grow on the media causing problems in 
downstream processes.  In the winter, when the weather gets cold, there have been freezing 



2011 WASTEWATER MASTER PLAN 
 

AQUA ENGINEERING 7-4 SPANISH FORK CITY 

problems with the wastewater on the media.  For these reasons it is anticipated that this unit 
process will be replaced. 
 
A summary of these projects is shown in Table 7-1 below.  Projections for growth have come 
from Spanish Fork City personnel.  The timing of when these facility projects will need to be 
constructed will depend on the rate of growth in Spanish Fork City wastewater service area.  The 
future layout of the 8 MGD facility is shown in the Figure 7-1. 
 

Table 7-1 
Recommended WWTP Improvements 

 

Project 
No. 

Total 
Population 
(Spanish 

Fork City + 
Mapleton 

City) 

Projected 
Year of 

Required 
Completion1 Project Name 

Percent 
Attributable 

to Future 
Growth 

Total Cost 
in 2011 
Dollars 

-- -- 2018 
Purchase Land for Future Regional 
Treatment Plant 100% $1,277,000

1.1 54,000 2013 Primary Mechanism Replacement 0 $140,000  
1.2 54,000 2013 Install Snail Removal System 0 $150,000  

1.3 54,000 2020 Install New Automatic Transfer 
Switch on Backup Generator  0 $10,000  

1.4 54,000 2020 Convert Chlorine Contact Basin to 
UV Disinfection 25% $1,000,000 

54,000  Project 1 Total  $1,260,000 
        
2.1 57,637 2023 New STM Aerotor 100% $2,600,000 
2.2 57,637 2023 90-Foot Final Clarifier 100% $700,000  
2.3 57,637 2023 Headworks Upgrade 100% $200,000  
2.4 57,637 2023 Remove Old Trickling Filter 0 $100,000  

   Project 2 Total  $3,600,000 
        

3.1 68,000 2030 Replace Existing Trickling Filter 
With STM Aerotor 2 0 $3,000,000 

     Project 3 Total  $3,000,000 
Total WWTP Improvements  $9,136,030

1-  Based on the population projections as described in Chapter 3. 
2- This project will need to be done when the existing trickling filter has reached the useful life or when it 

becomes too difficult to operate. 
 
  





2011 WASTEWATER MASTER PLAN 
 

AQUA ENGINEERING 7-5 SPANISH FORK CITY 

FUTURE PERMIT CHANGES 
 
One of the primary items that cause changes in treatment facilities are more stringent permitting 
requirements.  There are several issues that will probably be addressed in future UPDES permits 
as discussed below. 
 
Chlorine  
 
About 10 years ago there was a push to eliminate chlorine from waterways because of the harm 
it could cause to aquatic species.  When this originally happened Spanish Fork City installed a 
dechlorination system which used sulfur dioxide to remove chlorine from the water after 
disinfection. Although this process removed the chlorine it also would reduce the dissolved 
oxygen if the dosing was high.  This required constant monitoring to keep the system in balance 
to prevent either a chlorine violation or a dissolved oxygen violation.  This problem was 
ultimately remedied by addressing the classification of Dry Creek.  It had been misclassified as a 
warm water fishery.  The City documented to the Division of Water Quality that this was 
actually a drainage ditch and that it was man-made.  This changed the classification to 3E which 
did not have a chlorine standard.  In the last triennial review the EPA requested the State to apply 
a chlorine standard to all aquatic life designations.  This would include waters that are classified 
3E.  Therefore, it is anticipated that a chlorine limit will be applied to the discharge permit in the 
near future. 
 
Phosphorus 